"9)S3 |9p |eJjuad eloy
“wdp e wegap saulaIA B saun| ap ‘€9/9-/98-008-1 - s CARTS®
|e 8jual|D |e OIDIAIBS 8p ojusweleda oJisanu \ .
B sWe|| O WOo2 wedld)" MMM Ud SOUS)ISIA ‘epusl} e| B JOA|OA @

ap sejuy ¢ sajueljej sezald ‘sewajqoud ‘seyunbaid?
HEAVY DUTY GARDEN
DUMP CART

MODEL # GOR865D11-1

1-11Ag98409O # O'13AOIN

NIQYVF Vavd OrNT
30 Viansve
"V140d OLIHyVI

Questions, problems, missing parts? Before returning to
| your retailer, visit us online at www.tricam.com or call our
® swv: ' - customer service department at 1-800-867-6763,
9 a.m. - 4 p.m., CST, Monday-Friday.







I

so||ejep sew Jaus)go eled
SO S P poo 21e0) SOJUBWIEYIPE Bp IY

elluepy

epany

|ewuod) ale |ap ajquiesu]

oJajue|ep |eyund

elajue|ap einjonlis3y

Jousysod ale |ap sjquiesuy

Jous)sod einonisg

Jousjsod jejundg

~— | QN[ |~ [~ [N~ || |

Aeinseq-euod |ap oinbas [ap sjquesu]

I

<O AQWLlOl|—|»|X

elopueg

peprued

uoloduosaqg ez

2
o

313N0Vd 73d OAINILNOD

PACKAGE CONTENTS

Description

Quantity

Tray

1

Dump Lock Assembly

Rear Strut

Rear Frame

Rear Axle Assembly

Front Frame

Front Strut

Front Axle Assembly

Wheel

Handle

xlc|—|z|emmo|ow|>|I
3

Hardware Kit (see Hardware Contents for details)

Al RN IN N~

1




HARDWARE CONTENTS

Part

Images are not to scale

Description Quantity Picture Part Description Quantity  Picture

Q@

(8]

Mex6omm 1 (]|
memarueon (| (OO
rlead Bol 1 @ Wheel Spacer 4
Internal Button
Head Bolt M a M12 Elat 4 —
M8 x 20mm 6 IHHHIHHHH Washer
Internal Button 1
Head Bolt g
M8 x 20mm 8 :Immm @ s LockNut
Carriage Bolt
M6 x 20 2 \
Shoulder Bolt @ M12 Lock Nut

Y
M8 Flat 20 P~
Washer @ @ M6 Lock Nut 2 <@»

@ V6 Fiat Washer 2 @

M8 Flat 9 Allen Wrench 1 ﬁ
Washer @ @

A WARNINGS AND CAUTIONS

4

YdN1Nd VIONIHIH4TH VHVd SANOIDONYLSNI SYLS3 3AHVNO

'OSn epeo ap sajue

souep ebus) ou anb Jeoyua eled ojLIED [ 8SIA) 8S anb epusiwodal 89S
(¥vd £0°2) ISd 0€

Bp SBW B S02ljewnau So| 9jjul ON 'SOgN} SO| O Sedljewnau sepan.

se| uauep anb sojalqo Jepodsuel) eied o saIadNs US OJLIED [8 921[)N ON
‘o)saendal ap sezaid se|

J3U8)go E)sey ojuIeD |3 901N ou ‘epJaid o adwod ‘euep as ezaid eunbje IS
‘elopueq e| ap salouadns seploq sO| 81qos sojndjue anbied oN

‘elopueq e| ap aadns e| 81qos ayuswawioiun ebied e| eAnquisiq

:NOIONVOFid

"Y/wy § SO| EPSOXd ON
‘sejsidojne us asJezijin ejed opeuasip B}Sa OuU O}LIBD 8)S]
‘soJalesed Jepodsuel) ejed 0}LIBD 8)S8 921|110 ON

‘a}onbnl un sa ou o}LIed 8)s]

"ugIsinJadns UIS OB [ UBDIIIN Soulu soj anb eywad oN
"gjuswiawloun

epingusip efieo eun e aseq ua openojed ejse osad ap adlpul |3
‘B 08‘9zZZ op ewixew opeojoA ap eblied ap pepioeded

e| 0 BY LE‘y1G op ewixew |ejo} ebied ap pepioeded e| Bpadxa ON
‘ojonpold 8)se Jezi|in ap sajue

sauoloonsul se| Syao.L ebis A epuaidwod ‘ea

‘VION3LY3IAQVY

A WARNING:

A

-oooo-

Read, understand and follow ALL instructions before using this product.
Do not exceed the overall maximum load capacity of 1,200 Ibs. or the
maximum dumping load capacity of 500 Ibs.The weight rating is based on
an evenly distributed load.
Do not allow children to use the cart without supervision.
This cart is not a toy.
Do not use this cart for transporting passengers.
This cart is not intended for highway use.
Do not exceed 5 mph.

AUTION:
Distribute the load evenly over the surface of the tray.
Do not load items on the top edges of the tray.
If any parts become damaged, broken or misplaced, do not use the cart
until replacement parts have been obtained.
Do not use the cart on surfaces or for transporting objects that can cause
damage to the pneumatic tires or tubes. Do not inflate the tires to more
than 30 PSI (2.07 BAR).
It is recommended that the cart be inspected for damage before each use.
KEEP THESE INSTRUCTIONS FOR FURTHER REFERENCE.

2

S3ANOIONVI3dd A SVIONILYIAAY

M\ eulajul ugjoq ap
(TICCOCNONNN. ) | oo oo
L wwo9 X 8N

sepanu
se| esed
F L uoeoner @ ®  Loperoeds3

9N eueid

@ Z elopuely 'w
< 9N eueld
©): == @ @ e
N
N 2L oiquioy
7 ¥  eosenenuo) @ ap ousad
0Z X 9N
\=/ ¢
A obuoy ap
7 N o ©Z80ED OUlad
wwQz X

I 70z eoienesuo) @ HHHHHHII: :U.I91UI u(:)?oqgev:
. I eZ0qES OUlad
CLIN eug| “ m “ 9 wwQ¢ x 8N

elopuUEl
il v ISpuely 0 " eussjul ugioq p
sepan. ©Z8qED OUJad
sej esed [HHIHHHHHHHHH §  wog x 8IN

@ % Jopeoedsg @ -

b2

® 6606 6

S|

0 6

uabew| pepnued uolpduosaq ezald uabeuw|

B|20S8 B UB)se ou seusbewl se

pepnue) uoloduoseg  ezald

SOLN3INVLIAV



€

o eugeld g eueld
¢x @ B|spuely @ ¥ X elapuely @
oiquioy

4 ) ap ousad
Z X @ 9IN E2JeNjenuo)
O O . m{] %% o
obuoy ap
BZ9ged OuIod
@ v X Mmm wwoz X SN @

sopez||i3n sojuswe}ipy

'z osed |8 Jeujw.ls) ejsey
ouew e| uod soulad so| sopo} ajaLdy

‘1 ‘B4 e] us esysanw s owod (ININ)
sejapuele A (77) 9\ Sedlaniesuod
‘(33) ww oz X 9N oiquioy

ap soulad sop UOD UQIDDBUIP Bp B[|uBA
B| ©p S8JolIs)X8 sowalxa soj ali4

‘(44) QIN Selepuele oajend

A(rr) g\ seasanjenuod oqjend {(gaq)
wuw Qg x gIN obuoy ap ezageo soulad
0J31eNd UO0J () EBJSJUBISP BINJONIISS B| B
(H) 1eiuouy afe |ap eanjonnsa ey ali4 |

LB ‘sojgyoude ‘ejusipuodsauiod osed |0
unbas sope|ejsul Ug)Sa SOJUSWE)IPE SO| SOPO] anb ZaA eun "ouew e ajaude
A sojuswe)ipe so| sopo) ajquiesus ‘slejquiesus [ap osed epeo sjuein :BJON

Arvi1g9iNVSN3 3d SINOIDONY.LSNI

(seyuaiweusay se| usknjoul 8s oN)

‘(so|geisnle saae|| sop 0) sopep ap oban( A sajeole

‘sdifjiyd Jopejjiuioisaq :olejquesus |9 eled selesa0au sejusiwelloH
solnuiw o¢ :alejquesus ap opewiise odwsal|

‘0}sandal ap sezald Jaus)qo eted ajual|) |e OIDIAIBS

ap ojuswepeda [ UOD 0}oBJUOD US 8sebugd ‘Sepeuep Ue}sa Se}s9 IS

o ezaid eunfbje ejje} Is 0jonpold |8 Jejquiesus ajusjul oN Jousjue ewelbelp
[@ A @)anbed [ap opiuajuo9 |ap els]| e] uod sezaid se| aiedwo) -sezaid

Se| sepo} Jaud) ap asainbase ‘0jonpoud |9 JejquBsSUd B JBZUSWOD ap Sajuy

NOIOViVd3dd

PREPARATION

Before beginning assembly of product, make sure all parts are present.
Compare parts with package contents list and diagram above. If any part is
missing or damaged, do not attempt to assemble the product. Contact
customer service for replacement parts.

Estimated Assembly Time: 30 minutes
Tools Required for Assembly: Phillips screwdriver and metric socket set

(or two adjustable wrenches). (tools not included)

ASSEMBLY INSTRUCTIONS

Note: During each step of assembly, assemble all hardware and hand
tighten. Once all the hardware is installed for that particular step, tighten all
the hardware. Fig. 1

1. Attach the front axle assembly
(H) to the front frame (F) using four
M8 x 20mm carriage bolts (DD),
four M8 lock nuts (JJ), and four M8
washers (FF).

Attach the outer ends of the
steering linkage using two M6 x
20mm shoulder bolts (EE), M6 lock
nuts (LL), and M6 washers (MM),
as shown in Fig. 1.

Hand tighten all bolts until after
Step 2.

Hardware Used

A\
@ wexoomm (PN x4 @ wetooknut | ‘4
Carriage Bolt \ )
@ M6 x 20 x2 .
Shoulder Bolt D:mmﬂmm @ M6 Lock Nut ‘©, X 2
x4

@ vsra

Washer @ w6 Fiat washer X 2




ASSEMBLY INSTRUCTIONS

2. Attach the front struts (G)
to connect the the front axle
assembly (H) to the front
frame (F) using four M8 x
20mm carriage bolts (DD),

using four M8 lock nuts (JJ),

and four M8 washers (FF),
as shown in Fig. 2.

Tighten all bolts from Step 1
and Step 2 securely.

3. Slide the rear struts (C)
onto the ends of the rear
axle assembly (E), as
shown in Fig. 2.

Hardware Used

@
@

M8 x 20mm
Carriage Bolt

@
=

M8 Flat X 4
Washer

I/ ~)
M8 Lock Nut 1@} x4
D <7/

/s .

SIN

px 4 D BoJBN)RIJUOD
D =7

g\ eugld
¥ X elapuely

obuoy ap
BZ9(0ED OUIad
v [ )~ e x o

)
@

sopezi|i3n sojuswe}ipy

‘¢ "B14 e| us essenw

8s owo9 (3) Jousysod afe
[9p |quEesud |op SOWaIIXd
so| eipey (D) sasousisod
sajejund so| 9911seq ‘¢

‘'z A | sosed so| ep sousad
SO| SOpO] dluswawWlly a1aLdy

-z ‘B4 e us elysONW BS OWOD
‘(44) QIN selepuese onend A
(rr) 8N seaJeniejuod oaiend
‘(@@) ww oz x g obuoy

ap ezaqeo soulad oJ4)end uod
(4) esojuejop BINIONIISO Bl B
(H) 1e1uoly oo |op sjquesus |9
Jej09u09 eled (9) solsyueep
soleyund soj ali4 'z

ArvI19INVSN3 3d SaNOIDONYLSNI



‘oleqe eloey 9)sa (v)

ojIed [ap elepueq e| opuend eieyouebus as ou g osed |9 us (g) einseq-enod
|[op oinBas |op a|quiesus [ap ugloeeisul g| ‘g “Bi4 e| ua essanw as
OWO09 ‘9)uslWe)0a.l0d epee)sul B1sa ou (Q) Jousisod einjonisa el 1S VLON

OL1D3HHODNI

V1S3 OYLN3D TV ILN3HL
VYLV 0DI4IY0 13

onusd

JLIN3Y4 13

O1D34HO0D

V1S3 O41N3D 13d svdlia
AVH3LVYT OIDI4140 13

[IED)

| e |
Qe
o\
0 N o
Vraanve .
V130 g
3IN3¥4 73

G 614

VYraaNvd v13da
JIN3Y4 13

‘9 A G ‘p seunbuiy

SEe| UD BJ}Sanw s owoo
‘e]084109 B)SO UOIoRIIgN
e| anb Jewujuoo eled
(@) Jousysod einyonuise
e| ap Joudjsod aled g
ua Joudlsod A elsjueap
sejonbije se| 8)nsuo)
(V) elepueq e| ap
Jous)sod aped g| eloey
opueliw Je}sa uagap
(@) Jousysod einjonass g
ap sajelale| SOIoII0 SO
"'ogn} |8 U eliejquesud
ap sajue (q) Jousysod
BINJONJISO B| 8P UOIoRIIgN
B| S9D9A SOp 9SIneY
‘(Q) Jousysod eunjonisse
e| ap Jouaisod ugioes
e| e el as (3) Jousysod
alo |ap s|qwesua |3 ¥

Arvi1giNvSN3 3d SINOIDONYULSNI

ASSEMBLY INSTRUCTIONS

4. The rear axle assembly (E)
attaches to the rear section of
the rear frame (D).

Double check the rear frame
(D) placement before
assembling to the tub. The
side holes on the rear frame
(D) must be towards the rear of
the tray (A). Please reference
the front and rear labels on the
backside of the rear frame (D)
to confirm correct placement,
as shown in Fig. 4, 5 and 6.

Fig. 4
S FRONT
OF TRAY

Fig. 5

FRONT
OF TRAY

' .
S S
S (=]
'
| o |
'
L
v

Center

SIDE HOLE IN REAR
OF CENTERIS

CORRECT

SIDE HOLE IN FRONT
OF CENTERIS

INCORRECT

NOTE: If the rear frame (D) is installed incorrectly, as shown in Fig. 6, the dump
lock assembly (B) installation in Step 6 will not engage when the cart tray (A) is

in the down position.

5




ASSEMBLY INSTRUCTIONS

5. Attach the rear axle
assembly (E) with the rear
struts (C) and the rear frame
(D) to the tray (A) using five
M8x25 internal button head
bolts (BB), one M8 x 20mm
internal button head bolt
(CC), six M8 lock nuts (JJ),
six M8 washers (GG), and six
M8 washers (FF), as shown
in Fig. 7.

Use the one M8 x 20mm
internal button head bolt (CC)
in the front center location of
the rear frame (D), as shown
in Fig. 7.

Note correct

frame as noted
in Step 4,
Figure 5.

3

position of rear !

VR
edlanjenuo)
9X N

g\ eueld
elopuely

8N edlanjeljuo)d

gIA eueld ejapuely

BUJSIUI UDJOQ
D ap Bzaged oulad

®6e O

wuwoe X g
BUJB)UI UDJOQ

ap ezaqgeo oulad
wuwog X g

g
\\\\\\\\\\\\\\\\\\\\\\\D

[01)
01]

sopez||ijn sojuswe}ipy

Hardware Used

M8 x 25mm
Internal Button HHHHHHHHHHIH] X5

Head Bolt
@ M8 x 20mm qmﬂﬂm <1
®

Internal Button
Head Bolt

M8 Flat
Washer

a)led e| e oue2a0

Jewunuod esed
G "By ‘4 osed
se| 9)Nsuo)

") B4 e] us eJsONW BS

owod ‘(q) Jousisod einjonisa
e| ©p elolUR|Sp [BIIUSD

oued e| us (90) Ww 0Z X 8N
BUISIUI UOIO(]

ap ezaqeo soulad |9 asn

| elepueq
| 8p Jouslsod

sew ojpyuo |3

') *Bi4 B] us esSBNW 89S OWOD
‘(44) 8IN selepuele sias A
‘(99) 8N sejopueue sias ‘(rr)
8I\ SedJanjenuod sias (99)
ww 0z X gIN epeiuswbas
ezaged ap oulad un (gg)
ww Q€ X QN BuJSUI UQIOQ

ap ezageo soulad 02UID UOD
(v) elepueq e| e (g) Jousisod
BIn}onJlsa e| A () salsouslsod
so|eyund so| uod (3) Jousysod
oo |ap a|qwesus |9 ali4 ‘g

Arv19iNvVSN3 3d SINOIDONYLSNI



/= ~)
g€ X = / Edlemenuo)d @

g\ eueld
L O

elepuely

8N
eue|d ejopuely @

eulB)UI UQJOq Bp
D eZogeo ouled

Wwoz X g @

sopezi|ijn sojusawepy

"t osed

|o ua (q) Jous)sod einonJsae e ap
uoIoBdIgN B| SB28A SOP asinal (YY)
ojLIeo |ap elepueq e| efeq opueno
eyouebus as ou (g) einseqg-enod
[9p 0inbas |ap a|quiesus |9 IS

‘6 "B14 e| US BN}SONW

s owo9 ‘(44) 8IN Ssejepuele

sa) A {(99) QIN sejepuese

sal] ‘(Pr) QIN SedJaniesjuod

salJ} {(0D) Ww 0Z X g BuIBlUI
uQloq ap ezageo soulad saJ} uod
(v) elepueq e| e (g) einseqg-euod
[op oinBas |ap s|iquiesus |9 ali4 "2

SN
eue(d ejapuely @

[eulajul ugjoq ap
D ezoqeo oulad

wwoe X 8N

sopezi|ijn sojuswelpy

‘g "B14 e| us esysONW BS

owo9 ‘(44) 8N Sejepuele osend
A (]1) 8\ SeoJanjesjuod sop
(D) ww 0z X g euJsiul ugjoq
ap ezaged sousad sop Uod

(4) essjuejop eunonASss gl e (Q)
Jousysod eunjonuisa e| ali4 "9

Arv19iNVSN3 3d SINOIDONY.LSNI

ASSEMBLY INSTRUCTIONS

6. Attach the rear frame (D) to
the front frame (F) using two M8
x 20mm internal button head
bolts (CC), two M8 lock nuts (Il),
and two M8 washers (FF), as
shown in Fig. 8.

Hardware Used

@ M8 x 20mm HHHHHHHH X2
Internal Button

Head Bolt
@ M8 Flat Washer

7. Attach the dump lock assembly

(B) to the tray (A) using three M8
x 20mm internal button head
bolts (CC), three M8 lock nuts
(JJ), three M8 washers (GG), and
three M8 washers (FF), as shown
in Fig. 9.

If the dump lock assembly (B)
does not engage when you lower
the cart tray (A), please double
check the placement of the rear
frame (D) in Step 4.

Hardware Used

@ M8 x 20mm HHHHMHH X3
Internal Button

Head Bolt

@ M8 Flat Washer X3

M8 Flat O x3

Washer

@ vsrocknut =\ x3
( )
N 4



ASSEMBLY INSTRUCTIONS

Fig. 10

8. Attach the four wheels
() by first placing the wheel
spacers (HH) onto each
axle, then the wheels (I)
and M12 flat washers (II),
and M12 lock nuts (KK), as
shown in Fig. 10.

Hardware Used

/R
@ wheel spacer @ X 4 @ mi2oknut N X4
A\ 7
@ 12 Fiat washer X 4
Fig. 11
9. Attach the handle (J) to @\@ /@
the yoke on the front axle S
assembly (H) using the M8 R &
x 60mm internal button @ R,
head (AA), M8 lock nut
(JJ), and M8 washer (FF), Q @/
as shown in Fig. 11. AN
'f‘\ /
0 {2/ \®

Hardware Used

M8 x 60mm x1 @) M8 Lock Nut /A= x 1
o =/

Head Bolt

@ M8 Flat Washer X1

X g\ eueld
b ejapuely

L\
Ot g .., I
X
L X\ / eosenjenuon m L X

ezaqeo oulad
wuwo9 X N

D eulslUl UQJOq Bap

sopez||i3n sojuswe}ipy

2
1
| \

AN

@ ‘

/ §
2 = L} Bid e us
' 4 eJ}sanw 8s owod ‘(44)
8IN ejepueJe e| A (pr)
g\ eoJaniesjuod el (yy)
ww 09 X g\ eulsjul
uoloq ap ezaqeo oulad
[® uod (H) |eyuody ale |ap
a|qwesus |9 us e[jinbioy
ele(r) elluew e| afi4 ‘6

\

BH 5
& T~~a

L B4
ZLIN eueld
7 X e[apuely
VR
ClLN sepan. se| esed
v X q D eosenenuon @ v X Joperoedsg @
N

sopezi|i3n sojusawelipy

[RE!

B| U8 BJ)SONW 8S OWO0D
‘(MM) ZLIN Seolanjesuod
sel A1) ZLIN

seue|d sejapuele sg|

A (1) sepanu se| oban| A
‘alo eped us (HH) sepanu
se| esed salopeloedsa
so| osowid opueoojo9 (])
sepanJ osjeno se| ali4 ‘g

>

PRE!

Arv19iNVSN3 3d S3INOIOONY.LSNI



¢ 'bi4

L Biq

‘¢ "B14 e| us elySONW BS
owo9 ‘iebn| ns us aanbojq
9S OpEBO|OA Bp ugloelaq||

ap eliuew e| anb anbijiaa
A eleq uogioisod e| ua
elopueq e| 1e20j00 e BAJONA
VYrvd NOIOISOd V1 N3
VIr3aNvd V1 dvO0100
VY 43INT0OAVEVYd ¢

-z ‘B4 ej us ensenw as
owo9 ‘opeojoA ap ugidisod
e| e equle eioey elopueq

e| Jesib eted uoioelaqi ep
elluew e| syueas -oanbo|q
ap owsiuedaw [9p elepueq
e| Jelaq|| eled ayueap

BIOBY OPEJ|OA 8p UoIoeIaq||
ap eliuew e| ojel ‘opeojoA ap
BOI}S1J9)0BIRD B| JEZI|IIN BIEd
OAavOTI10A

3d VOILS[H3LOVHVO
V1dvZIniLNn vavd ‘L

‘| ‘B4 ejus

BJ)SONW 8S 0WOD ‘@nbjowal
ap ayouebus |e eliluew

e| Jelly esed esn as ejaaeyo
ap Jopesed opunbas |3 ‘¢
"Jopejalns [@ uod ejall4
‘e}aAeyo ap salopesed so|
auesul @ eliluew e| alis) g
‘B}oAeYO ap salopesed so|
A salopejalns soj aanay |
VIHOLVYIO

VIINVIA V1 aVvZITlLN vavd

NOIOVY3dO 3d SANOIDIONYULSNI

OPERATION INSTRUCTIONS

USING THE SWIVEL
HANDLE

1. Remove clips and
cotter pins.

2. Rotate the handle and
insert cotter pin. Secure
by attaching the clip.

3. The second cotter pin
is used to attach the
handle to the trailer hitch,
as shown in Fig. 1.

1. USING THE DUMPING
FEATURE

To use the dumping feature,
pull the dumping release
handle forward in order to
release the tray from the
locking mechanism. Lift the
release handle in order to
rotate the tray upward into
the dumping position, as
shown in Fig. 2.

2. RETURNING THE TRAY
TO THE LOWERED
POSITION

Return the tray back to the
lowered position and verify
that the dumping release
handle locks in place, as
shown in Fig. 3.

Fig. 1

Fig. 2




OPERATION INSTRUCTIONS

STAKE OUT SIDES

To increase the cubic foot
capacity of this item, these 8
pockets can be used to fit
stake out side panels as
shown. Actual pocket
dimensions: 0.75in x 2.0in
as shown in Fig. 1.

euly) us osaidw|

panen f

REPLACEMENT PARTS LIST

3ilelep sew Jsus)qo eled SOJUSIE)IPY UOIDISS | 9)|NSU0D) SOJUSLUE)IPE 9P Y

For replacement parts, visit us online at www.tricam.com to fill out a
replacement parts submission form or call our customer service department at

1-800-867-6763, 9 a.m. - 4 p.m., CST, Monday-Friday

eflue|y

epany

[ewoly afe [op sjquiesug

0Ja)UB|ap [BIUNg

Part Description

Quantity

elojue|ap BInjonlsy

Dump Lock Assembly

Jouajsod afe |ap s|quiesu]

Rear Strut

Jous)sod eunonJisg

Rear Frame

N[~ |~ |~ |N|[v~— ||~ [

Jous)sod |ejung

Rear Axle Assembly

I

Aeinseq-eyod [ap oinbas |ap sjquesu]

MOAQWLOI|—|HIX

Front Frame

pepiueg

uolodiosaq

ezald

Front Strut

Front Axle Assembly

Wheel

Handle

"Jepue)se [eJjusd eloy “w'd ¢ B "W'e G 9p SeUISIA
B saun| ap ‘€9/9-/98-008-| |e 81ual|D |e OIoIAI8S 8p ojuswenedaq ossanu
B SWE|| O WOO WEDdL) MMM U SOUs)ISIA ‘0jsandal ap sezaid Jauslqo eled

X —|—|ZTI®Mmmo|O|w

Hardware Kit (see Hardware Contents for details)

Al AN AN AN~

Printed in China

01S3Nd3d 3A SvZ3id 3A V1SI1

"} Bid e

U BJISBNW 8S OWOID ‘WIg0’S
X WOG' | 9p epeuoisuswip

[ea sOJ|IS|0q S0)ST "EJisanw

8S owo9d sojelaje| sajpued so|
ua asJez||n uspand soj|is|oq
S0]S9 ‘O[Ndjle 8]1S8 ap S02IgND
sald so| Jejuswaloul eled
SIATVE3LYT SOT11IST109

NOIOVYd3dO 3d SANOIDIONYLSNI






